Items:
Value:

Motorising Assembly

Spares Counter | Myford ML7 |  Motorising Assembly

MANUAL FOR ML7 LATHE No. 720U

MANUAL FOR ML7 LATHE No. 720U

Ref: 3545
This is a manual for the operation, installation and maintenance of a Myford ML7 lathe, also including tri-leva speed selector lathes Also has a very ... Read More

Quantity:  

Price: 18.50


 
EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 3559
View Diagram

 
F1. 1/4

F1. 1/4" BSF x 3/8" CUP POINT SCREWS - PACK OF 5 - SC29

Ref: 15514
Pack of 5 cup point screws. Thread: 1/4" BSF x 26TPI Length: 3/8" Read More

Quantity:  

Price: 4.96

(5.95 Inc VAT )

 
F4. 2BA x 3/8

F4. 2BA x 3/8" COUNTERSUNK SCREW - PACK OF 5 - SC21

Ref: 15516
Pack of 5 countersunk screws. Thread: 2BA Length: 3/8" Read More

Quantity:  

Price: 3.75

(4.50 Inc VAT )

 
F7. 4BA x 1/4

F7. 4BA x 1/4" COUNTERSUNK SCREW - PACK OF 5 - SC22

Ref: 15518
Pack of 5 countersunk screws. Thread: 4BA Length: 1/4" Read More

Quantity:  

Price: 4.00

(4.80 Inc VAT )

 
F8. FIBRE THRUST WASHER  A1973

F8. FIBRE THRUST WASHER A1973

Ref: 2311
Fibre Thrust Washer For ML7 Countershaft. Read More

Quantity:  

Price: 3.75

(4.50 Inc VAT )

 
F9. OILITE BUSHES  A2834/1

F9. OILITE BUSHES A2834/1

Ref: 1607
Pack Of 4 Oilite Bushes For The ML7 Countershaft Read More

Quantity:  

Price: 22.00

(26.40 Inc VAT )

 
F10.  1/4

F10. 1/4" BSF x 3/4" CUP POINT SCREWS - PACK OF 5 - SC28

Ref: 15519
Pack of 5 cup point screws. Thread: 1/4" BSF x 26TPI Length: 3/4" Read More

Quantity:  

Price: 3.30

(3.96 Inc VAT )

 
F13. PACK OF 5 OIL NIPPLES M5 - 65390

F13. PACK OF 5 OIL NIPPLES M5 - 65390

Ref: 110225714
Pack Of 5 Oil Nipples Threaded M5 (5MM). These Oil Nipples Are Found On The Left Hand Leadscrew Bracket Assembly (70/1134/1). Read More

Quantity:  

Price: 5.42

(6.50 Inc VAT )

 
F13. PACK OF 10 2BA OIL NIPPLES  33/072

F13. PACK OF 10 2BA OIL NIPPLES 33/072

Ref: 15521
Pack Of 10 Oil Nipples Threaded 2BA. Found All Over The Myford Lathes. Oil Gun To Be Used With These Is Part Number - 15472 ... Read More

Quantity:  

Price: 6.65

(7.98 Inc VAT )

 
F13. PACK OF 10 2BA OIL NIPPLES SQUARE TOP

F13. PACK OF 10 2BA OIL NIPPLES SQUARE TOP

Ref: 286124551
Pack Of 10 Oil Nipples Threaded 2BA, Found All Over The Myford Lathes, Oil Gun To Be Used With These Is 15472 Read More

Quantity:  

Price: 6.65

(7.98 Inc VAT )

 
F16. COUNTERSHAFT  70/1619/2

F16. COUNTERSHAFT 70/1619/2

Ref: 1324
Countershaft For ML7 Lathes Only This Countershaft Takes 2 Woodruff Keys, Which Are Woodruff 606 - Part Code - 70003 Read More

Quantity:  

Price: 37.50

(45.00 Inc VAT )

 
F19. 1/4

F19. 1/4" BSF x 1 1/4" SOCKET CAPHEAD SCREWS - PACK OF 5 - SC8

Ref: 15523
Pack of 5 socket caphead screws Thread: 1/4" BSF x 26TPI Length: 1 1/4" Read More

Quantity:  

Price: 3.29

(3.95 Inc VAT )

 
F18. 1/4

F18. 1/4" BSF x 1/4" CUP POINT SCREWS - PACK OF 5 - SC27

Ref: 15522
Pack of 5 cup point screws Thread: 1/4" BSF x 26TPI Length: 1/4" Read More

Quantity:  

Price: 3.75

(4.50 Inc VAT )

 
F22. 1/4

F22. 1/4" BSF x 5/16" CUP POINT SCREWS - PACK OF 5 - SC30

Ref: 15526
Pack of 5 cup point screws. Thread: 1/4" BSF x 26TPI Length: 5/16" Read More

Quantity:  

Price: 3.50

(4.20 Inc VAT )

 
F25. 1/4

F25. 1/4" BSF x 5/8" HEXAGON HEAD BOLT - SC61

Ref: 15527
Hexagon Head Bolt Thread: 1/4" BSF x 26TPI Length: 5/8" Read More

Quantity:  

Pack of

 
F26. SPRING CLIP  70/1625

F26. SPRING CLIP 70/1625

Ref: 1775
This Clip Is Used On The ML7 To Keep The Headstock Guard In Place. Read More

Quantity:  

Price: 3.50

(4.20 Inc VAT )

 
F27. KNOBS 75/1624 32mm diameter 5/16

F27. KNOBS 75/1624 32mm diameter 5/16" thread

Ref: 15131
2 x 32mm diameter machine knobs threaded 5/16" BSW Read More

Quantity:  

Price: 6.63

(7.96 Inc VAT )

 
F28. ML7 VEE BELT - PRIMARY DRIVE - MOTOR TO COUNTERSHAFT  70025

F28. ML7 VEE BELT - PRIMARY DRIVE - MOTOR TO COUNTERSHAFT 70025

Ref: 98
ML7 Z-section primary drive vee belt. Suitable for all ML7 lathes. Read More

Quantity:  

Price: 8.38

(10.06 Inc VAT )

 
F29. 1/4

F29. 1/4" BSF x 7/8" HEXAGON HEAD BOLT - SC62

Ref: 15528
Hexagon Head Bolt Thread: 1/4" BSF x 26TPI Length: 7/8" Read More

Quantity:  

Pack of

 
F30. 1/4

F30. 1/4" WASHERS - PACK OF 10 - SC88

Ref: 15529
Pack of 10 Washers. Inside Bore - 1/4" Outside Diameter - 9/16" They will be supplied self coloured Read More

Quantity:  

Price: 3.29

(3.95 Inc VAT )

 
F36. STOP PEG - 75/1326

F36. STOP PEG - 75/1326

Ref: 15531
Threaded - 1/4" BSF Blackened Stainless Steel Slotted Stud Cam Pegs Found In The Back Of The Leadscrew Nuts Read More

Quantity:  

Price: 6.00

(7.20 Inc VAT )

 
F38. 1/4

F38. 1/4" BSF FULL NUTS - PACK OF 5 - SC50

Ref: 15532
Pack of 5 full nuts. Threaded 1/4" BSF x 26TPI Read More

Quantity:  

Price: 4.00

(4.80 Inc VAT )

 
F40. PAIR OF MACHINE BALLS (KNOB) - 80003 32mm

F40. PAIR OF MACHINE BALLS (KNOB) - 80003 32mm

Ref: 15534
Replacement Machine Balls Diameter 1 1-4" / 32mm Threaded 5/16" BSW Works In Conjunction With The Eccentric And Lever Assembly 70/1613/1 YOU WILL RECIEVE 2 ... Read More

Quantity:  

Price: 6.63

(7.96 Inc VAT )

 
F46. 1/4

F46. 1/4" BSF x 5/16" DOG POINT SCREWS - PACK OF 5

Ref: 15538
Pack Of 2 Half Dog Point Screws Thread: 1/4" BSF x 26TPI Length: 5/16" Read More

Quantity:  

Price: 12.92

(15.50 Inc VAT )

 
SET OF 4 KNOBS  80001 & 80003

SET OF 4 KNOBS 80001 & 80003

Ref: 599
All 4 Of These Are Used On The ML7 Lathe. 2 x 25mm (1") Diameter x 3/16" BSW (80001) 2 x 32mm (1.1/4") Diameter x 5/16" ... Read More

Quantity:  

Price: 10.58

(12.70 Inc VAT )

 
MOTOR AND SWITCH FOR MYFORD SUPER 7 - 3/4HP 1PH

MOTOR AND SWITCH FOR MYFORD SUPER 7 - 3/4HP 1PH

Ref: 4114602
Forward And Reversing Motor And Switch , Suits ML7-R Or Super 7 Lathes. 1PH, 220-240V. 3/4 HP. 550W. RPM - 1425 50Hz. Shaft Diameter: 5/8". ... Read More

Quantity:  

Price: 495.00

(594.00 Inc VAT )

 
MYFORD HEADSTOCK GUARD LABEL

MYFORD HEADSTOCK GUARD LABEL

Ref: 2695
This is the front guard label for the ML7 headstock guard Read More

Quantity:  

Price: 7.95

(9.54 Inc VAT )